
Qualifications for Design-Build Finance  
of Utility Special District Water Treatment Facilities 

RFQ # 1039-21-3



Cover Rendering 
Architectural Concept for the 

District’s Utility and Public Works 
Administration Building



Tab 1  |  Cover Letter

Tab 1 | Cover Letter



July 20, 2021

Althea Pemsel, MS, CPSM 
Director of Procurement 
Office of the City Clerk City of Riviera Beach  
600 West Blue Heron Boulevard  
Riviera Beach, FL 33404  

RE:	 Qualifications for Design-Build Finance of Utility Special District Water 
Treatment Facilities, RFQ # 1039-21-3 

Dear Ms. Pemsel:

Ensuring water of the highest quality is a critical component of a community’s 
economy, quality of life and public health. The Riviera Beach Utility Special District 
[...]
concerns are being addressed. Key design, construction, 
and commissioning personnel will participate in the biweekly 
meetings, along with the District’s project team and 
appointed representatives. 

Preconstruction Manager Ryan Hagaman, PMP, LEED 
AP BD+C will assist in the review of design deliverables 
and will facilitate coordination of the engineering and 
construction teams’ design understanding. Ryan has a 
strong resume of design-build projects, including the City of 
Memphis, TN’s WIFIA-funded $242M, 90-mgd WWTP PDB 
Improvements project. 

Mike, Steve and Ryan are also joined by Construction 
Manager Steve Solters. Steve will be responsible for 
the management and implementation of all construction 
activities, day-to-day project administration, quality control 
and project safety.

Working closely with one another, Mike, Steve, Ryan and 
Steve are each responsible for communicating decisions 
and information to their respective project team members. 
Throughout the entire project, they will use their extensive 
design-build project experience to ensure design and 
construction team members are working together as a fully 
integrated team.

Design Team Leadership 
Design Manager Steve Lynk will be supported by Engineer-
of-Record Layla Llewelyn, PE, PMP who will deliver 
innovative, cost-effective design solutions for the District. 

Layla will provide treatment process input and guidance 
to the design team. She is an environmental engineer 
with 20 years’ experience in WTP process designs and 
improvements with a focus on micro/ultrafiltration membrane 
systems. As EOR on the South Miami Heights WTP Design-
Build Operate Finance (DBOF) project, Layla is responsible 
for developing the Design Criteria Package for WASD’s 
20-mgd SMH WTP. 

Construction Team Leadership 
To deliver this project, our approach to managing 
construction activities is designed to maintain the 
schedule and control work quality. Under Steve Solter’s 
leadership, management of the entire project site will be the 
responsibility of General Superintendent Frankie McGee. 
His project portfolio includes the $95M design-build Mount 
Holly Pump Station and HDD modification project. 

As general superintendent, Frankie will be directly in 
charge of project construction, while supervising all trades 
and subcontractors toward quality performance, timely 
completion and safe practices. He will plan and schedule 
construction activities on a daily and weekly basis. In 

Haskell-CDM Smith has selected the best team to support this important project. This core management team is 
unmatched in experience and client service. With such a team, the District can be assured of our ability to provide high 
quality water on schedule.

Overall Project Manager 
Mike Hoisington, EIT, DBIA

Project Executive 
Suzanne Mechler, PE, BCEE

Preconstruction Manager 
Ryan Hagaman, PMP, LEED AP BD+C

Design Manager 
Steve Lynk, PE DBIA

Business Diversity Manager 
Teri Williams, CSDP 

Engineer of Record 
Layla Llewelyn, PE, PMP

QA/QC Safety 
Chris Bunch, CHST, CSP

Public Outreach 
Cantrece Jones 

P3 Financing 
Steve Collins 

Construction Manager 
Steve Solters

Haskell-CDM Smith JV | Management Team



3. Organization and Team Information

 8

conjunction with Steve, he will also plan and develop 
construction techniques and methods, such as formwork 
and temporary structures; materials handling; crew sizes; 
equipment requirements; and task sequences. Frankie 
is also responsible for recruiting and deploying all job 
personnel; layout of accurate lines and grades for all work; 
checking and verifying dimensions within construction 
drawings, as related to shop drawings; and keeping the 
project management team fully informed of all construction 
activities. He is also in charge of safety and accident control; 
conducts safety meetings; and implements effective safety 
programs. 

Additional Team Members 

While Haskell, CDM Smith, Globaltech, Radise, Brown 
Electrical and HBC Engineering are responsible for design, 
construction and start-up services, the following firms will 
provide financing, funding, legal and community outreach 
expertise. 

Community  Facility  Public  Private 
Partnerships  (CFP3) | Financing

Community Facility Public Private Partnerships is 
headquartered in Minnetonka, MN and has financed and 
developed a diverse set of projects across the country that 
includes the Boynton Beach Town Square project in Boynton 
Beach, FL. Since 2006, the 501(c)(3) non-profit organization 
has been involved in financing P3 projects that include city 
halls, libraries, police stations, governmental office buildings, 
energy centers, hospitals, sports centers and other critical 
social infrastructure. 

More background information on CFP3 can be found in  
Tab 5.

Dan Nelson | P3 Legal Counsel

Dan is the General Counsel for CFP3 and a senior partner 
at Best and Flanagan, LLP. Dan is a nationally recognized 
Bond Counsel and practices in the area of public finance, 
focusing on tax-exempt municipal bonds, and representation 
of 501(c)(3) tax-exempt organizations and the evolving field 
of P3 projects.

Jeff Miller | JV Legal Counsel 

General Counsel for Haskell, Jeff will provide legal 
representation for the Haskell-CDM JV.

ADG l Community Outreach 

Acuity Design Group will develop a community engagement 
plan to advance the project through development, design 
and construction.

4.	 Key Team Members
The following key team members bring over 198 years of 
collective expertise in design, preconstruction, construction, 
financing and diversity, equity and inclusion to successfully 
complete this project. Individual resumes for the following 
key personnel are available at the end of this section.

	� Mike Hoisington, EIT, DBIA | Overall Project Manager
	� Steve Lynk, PE DBIA | Design Manager
	� Layla Llewelyn, PE, PMP | Engineer-of-Record
	� Ryan Hagaman, PMP, LEED AP BD+C |  

Preconstruction Manager
	� Steve Solters | Construction Manager
	� Chris Bunch, CHST, CSP | QA/QC Safety 
	� Steve Collins | P3 Financing 
	� Teri Williams, CSDP | Business Diversity Manager 

5.	 Third-Party Specialty 
Consultants

Colliers Securities will provide additional financing 
experience.

Dick Ward | Colliers Securities 

Dick Ward is a Senior Vice President with Colliers 
Securities, formerly Dougherty and Company, a full 
service investment bank and registered securities broker-
dealer. Dick has 25+ years experience in bond issuance 
and finance as an investment banker and advisor to 
governments, non-profits, developers and charter schools. 
His experience includes tax supported and revenue based 
financings for municipal utilities, education, housing and 
specialized project financing. He offers clients a keen 
understanding of the various revenue streams and security 
options available to access the capital market.



3. Organization and Team Information

 9

Lower Poplar and Rocky Creek 
WRF Upgrades, Macon, GA. Design-
build, $49 million. This project consists 
of upgrades to the water reclamation 
facility, including influent channel 
screen replacement, new grit removal 
system, solids dewatering equipment 
replacement and building renovation, 
bioreactor aerator motor replacement 
and sodium bisulfite feed system 
repair chlorine analyzer replacement. 
Mike was the construction manager.

Water Treatment Plant Reverse 
Osmosis and SCADA System 
Upgrades, Venice, FL. Progressive 
design-build, $6.7 million. This project 
consisted of the replacement of four 
(4) 1.1 mgd reverse osmosis (RO) 
skids. The RO system is a single-
stage design that will operate at 50 
percent recovery, with the ability 
to expand to a two-stage, higher 
recovery system in the future. The 
project also included the installation 
of four (4) new 150 HP vertical 
turbine can pumps, each with variable 
frequency drives. Additionally, four 
(4) replacement stainless steel, 
horizontally mounted cartridge filter 
vessels are included. As the project 
manager, Mike was on-site and 
provided leadership and oversight to 
our superintendent. 

Lower North Tyger River Reclaimed 
WTF Expansion and Improvements, 
Spartanburg, SC. Progressive 
design-build, $12 million. Haskell 
was selected for the upgrade and 
expansion of the Lower North Tyger 
River Reclaimed WTF. The facility’s 
capacity was expanded from 3.1 
mgd to 6.76 mgd to accommodate 
additional flow from a new industrial 
user. The project included upgraded 
influent pumps, a new self-cleaning 
EQ tank and new UV system. Mike 
was the construction manager.

Brownsville-Robindale Wastewater 
Treatment Plant, Brownsville, TX. 
Design-build, $10.8 million. This 
renovation and expansion project 
covers the City’s north service area 
to ensure high-quality effluent water 
through 2025 and increased the 
treatment capacity from 10 mgd to 
14 mgd to support the needs of the 
expanding community. High-efficiency 
turbo blowers were installed to 
reduce energy use and a bioscrubber 
that uses biology to manage odor, 
without using carbon or chemicals, 
are used on the plant. Mike was the 
construction manager.

Mike Hoisington, EIT, DBIA
Overall Project Manager

Mike has over 20 years of construction experience in various markets including 
water, wastewater and commercial. 

As Overall Project Manager Mike is responsible for the completion of all phases of 
project construction. His duties begin during preconstruction, with the review and 
evaluation of all levels of design for constructability, value engineering options and 
alternative construction systems. He is a key contributor for the development and 
implementation of the construction schedule and will coordinate all field-related 
updates. Once the construction begins, Mike is accountable for scheduling all self-
perform and subcontracted work in the field, coordinating with plant operations 
and overall project safety.

Relevant Experience
Years of Experience
20 Years

Professional Credentials
Engineer in Training in FL

Designated Design-Build Professional

OSHA 30-Hour Training

Education
BS, Civil Engineering, University of 
Central Florida

Value to District

Mike has vast constructability 
experience and is an expert in 
construction means and methods. 
His extensive construction 
knowledge is enhanced by his 
ability to provide sound judgement 
and decision-making to cost, 
constructability, quality and 
schedule challenges and reviews.



3. Organization and Team Information

 10

Northeast Water Purification Plant 
Expansion, City of Houston, TX. 
Progressive Design-Build, $1.76B, 400 
mgd. Steven serves as Design Manager 
for the largest PDB project of its kind 
presently underway in the US, involving 
expansion of the NEWPP from 80 to 
400 mgd on a 90-acre site to eliminate 
groundwater withdrawls and treat difficult 
water quality (with changing turbidity, pH, 
alkalinity and organic levels).

	■ Intake pump station 
	■ Twin 108-inch transmission mains 
	■ Pre- and post-treatment 

chemical addition 
	■ Flocculation/sedimentation basins 
	■ Ozone treatment 

	■ Filtration 
	■ Finished water storage tanks 
	■ High-service pumping station 

Ullrich WTP Expansion and 
Membrane Demonstration Project, 
City of Austin, TX. Fast-Track Design, 
$76M, 160 mgd conventional lime 
softening WTP. Steven served as 
Design Manager for the $76M fast-
track expansion of the Ullrich WTP from 
100 to 160 mgd, which was notably 
accomplished in only 12 months.

	■ Vertical turbine raw water pumps
	■ 150-ft dia. upflow solids contact, 

reactor-type clarifiers
	■ Recarbonation basins
	■ Lime slaking and feed facilities
	■ Gravity filtration units
	■ Bulk chlorine storage/feed facility
	■ Horizontal centrifugal pumps

	■ Procure and install low pressure 
MF/UF and NF/RO membrane 
equipment

Piqua WTP, City of Piqua, OH. 
Design-Bid-Build, $40M, 6.75 mgd. 
Steven served as Design Manager 
for planning and design of a 40-acre, 
6.75-mgd greenfield conventional lime 
softening WTP from multiple surface 
water sources of highly variable quality 
including a gravel quarry, Swift Run 
Lake, and the Great Miami River.

	■ Rapid mix, flocculation, 
sedimentation

	■ Filtration systems
	■ Lime feed systems and GAC 

absorption systems 
	■ High-service pumping station 
	■ Clearwell systems

WTP No. 4, City of Austin, TX. Owner’s 
Advisor for CMAR, $508M, 50 mgd. 
Steven provided expertise and guidance 
for CMAR delivery of the City’s new 
50-mgd, $374.5M conventional lime 
softening WTP, which draws raw water 
from nearby Lake Travis. He served 
as the bridge between the City and the 
CMAR, reviewing and conducting design 
VE that led to overall savings of $15M.

	■ Intake pump station with vertical 
turbine pumps

	■ Two upflow clarifiers, filter basins, 
clearwells, and disinfection

	■ Chemical feed and storage facility
	■ Finished water transmission main

Steven Lynk, PE, BCEE, DBIA
Design Manager

Steven’s 28 years of design management and collaborative project delivery 
experience includes the ground breaking 400-mgd WTP Expansion (Houston, TX), 
which is the largest PDB project of its kind in the US. He also brings the lessons 
learned and best practices gained from delivery of more than 20 individual WTP 
projects totalling more than 700 mgd of designed treatment capacity.

As Design Manager, Steven will be responsible for leading the design team and 
coordinating the individual disciplines required for this WTP project.

Relevant Experience

Years of Experience
28 Years

Professional Credentials
Registered Professional Engineer in FL, 
TX, CO, MN

Design-Build Institute of America (DBIA) 
Certified Professional

Board Certified Environmental 
Engineer (BCEE)

Education
ME, Civil Engineering, Texas 
A&M University

BS, Civil Engineering, Texas 
A&M University

Value to District

We are providing the City with 
one of the most experienced 
WTP DB design managers in the 
industry whose experience on 
large, complex WTP design and 
construction projects includes 
the largest WTP PDB project in 
the US. Steven frequently helps 
clients successfully navigate 
the challenges of first-time DB 
project delivery, resulting in a 
win-win project that reaps the full 
benefits inherent in alternative 
project delivery.



3. Organization and Team Information

 11

South Miami Heights WTP DBOF, 
Miami-Dade County, FL. Layla is the 
EOR for development of the DBOF 
Design Criteria Package for WASD’s 
20-mgd SMH WTP.

	■ Piloting of NF/UF/LPRO for 
softening/nitrate reduction

	■ Finished water quality from 
Biscayne and UFA Aquifers 

	■ LEED Silver certification
	■ Production/deep injection wells
	■ Transmission mains
	■ Operational criteria

Fort Irwin Water Works Facility 
DB, USACE LA, CA. Layla served 
as EOR for the $102M DB of a 
new 6-mgd EDR/UF/RO WTP that 
achieves >90 percent recovery.

	■ Production wells
	■ 1-MG untreated water and 

clearwell tank
	■ Control and chemical building
	■ Finished water pump station
	■ Raw water transmission lines

South District WWTP WRF, WASD, 
FL. Layla was instrumental in piloting 
and design of a $50M, 30-mgd 
membrane filtration system (MF/
RO/UV-AOP) to enable 21 mgd of 
groundwater recharge.

	■ 6-month pilot testing
	■ Addressed CECs
	■ Water quality requirements
	■ On-site facilities

Alexander Orr Jr. WTP, Miami-Dade 
County, FL. Layla is the EOR for 
implementation of comprehensive 
unit operation and process evaluation 
services at the 248-mgd WTP.

	■ Liquid NaOCL conversion
	■ Lime slaking improvements
	■ Lime sludge residuals
	■ Chloramine and nitrification 

control studies

RO WTP, Florida Keys Aqueduct 
Authority, FL. As EOR, Layla 
managed FKAA’s initial Water Supply 
Protection Program for their 0.7-mgd 
RO WTP, affecting production and 
limitations on permitted withdrawals 
from the Biscayne Aquifer.

	■ Hydrologic/anthropological 
influences on water quality

	■ Reviewed withdrawals, chloride 
concentrations, and groundwater 
levels from monitoring wells

	■ Ranfall and canal flow data sets
	■ Groundwater and WTP process 

improvements

Layla Llewelyn, PE, PMP
Engineer-of-Record

Layla’s 20 years of experience includes WTP process designs and improvements 
with a focus on micro/ultrafiltration membrane systems. Her experience, almost 
entirely in South Florida, involves more than 300 mgd of designed water treatment 
capacity with a majority focused on membrane treatment systems.

As engineer-of-record, Layla will be responsible for signing and sealing the 
drawings, reports, and documents for this project.

Relevant Experience

Years of Experience
20 Years

Professional Credentials
Registered Professional Engineer in FL

Project Management 
Professional (PMP)

Education
MS, Environmental Engineering, Florida 
International University

BS, Civil Engineering, Florida 
International University

Value to District

Having spent most of her career 
in South Florida, including her 
education at FIU. Layla is intimately 
familiar with the unique water 
supply and quality needs of the 
City. She will leverage this unique 
perspective to adequately size and 
select the appropriate processes to 
meet the City’s water quality goals.



3. Organization and Team Information

 12

Northwest WTP Phase C, St. Johns 
County, FL. Ryan served as pre-
construction manager for $6.8M design-
build of WTP expansion from 2 mgd to 
6 mgd.

	■ Developed GMP budget allowing 
funding to move forward

	■ Submittal and RFI documentation 
and equipment invoice approval

	■ Change management, site 
supervision, plant startup, and 
project closeout 

T.E. Maxson WWTP Process 
Upgrades, City of Memphis TN. Ryan 
provided pre-construction support for 
this $242M progressive design-build 
project to upgrade the 90-mgd Maxson 
WWTP.

	■ Developed construction work plan 
and bid packages for five GMPs

	■ Set-up project financial system by 
budgeting work packages

	■ Reviewed budgets on monthly 
basis for project success

Arbennie Pritchett WRF Expansion, 
Okaloosa County, FL. Ryan provided 
pre-construction support for the design-
build of a $13M, 5-mgd expansion to the 
10-mgd WRF.

	■ On-site pre-construction support 
and project set-up

	■ Oversaw team responsible for 
procurement and submittals

	■ Managed responses to Contractor 
RFIs

Mud Creek Water Pollution Control 
Plant Upgrade and Expansion, City 
of Valdosta, GA. Ryan was pre-
construction manager for design and 
construction of the $36M expansion of 
the City’s Mud Creek WPCP from 3.22 
mgd to 5.7 mgd.

	■ Wrote subcontracts and vendor 
purchase and change orders

	■ Documented and recorded pre-bid 
and bid opening events and was 
main POC for bidders

	■ Document control, internal submittal 
coordination and scheduling, and 
equipment invoice management

	■ Owner-purchased equipment

WWTP Improvements, City of 
Kingsport, TN. Ryan served as pre-
construction manager for the $23.5M, 
12.5-mgd progressive design-build 
Improvements project for the Kingsport 
WWTP.

	■ Shop drawing review and 
scheduling and controls

	■ Equipment procurement, 
subcontracts, and purchase and 
change orders

	■ Equipment delivery management

Ryan Hagaman, PMP, LEED® AP BD+C
Preconstruction Manager

Ryan brings 12 years of specialized experience in management of collaborative 
delivery and construction projects, helping deliver projects totaling more than 
$420M during his career. Notably, he has been involved in 13 collaborative 
delivery projects involving GMP development.

Bringing diversified experience in all phases of collaborative delivery, Ryan will 
effectively bridge the gaps between design and construction to ensure a seamless 
transition.

Relevant Experience

Years of Experience
12 Years

Professional Credentials
Project Management 
Professional (PMP)

US Green Building Council, LEED® AP

Leadership in Energy and Environmental 
Design Accredited Professional (LEED® 
AP BD+C)

10-hour OSHA Construction Safety

30-hour OSHA Construction Safety

Confined Space Entry

CPR/First Aid

Prolog

Education
BS, Building Construction, University 
of Florida

Value to District

Effective design-build projects 
involve seamless transitions 
between design and construction 
packages. Ryan has successfully 
facilitated this process for 13 DB 
projects in the US, working with 
many of the same proposed team 
members to develop construction 
work plans and bid packages, 
set up the financial systems by 
budgeting the work packages, 
and review regularly for to ensure 
overall project success.



3. Organization and Team Information

 13

Kerr Lake Regional WTP PDB 
Expansion, Henderson, NC. Steve 
is serving as construction manager for 
a $40M PDB of a 10 to 20 mgd WTP 
expansion, including SRF funding.

	■ Ballasted flocculation and 
sedimentation with carbon 
adsorption

	■ Multi-media gravity filter

	■ $6M in grants and $5M in zero-
percent interest loans

Surface WTP DBO, Tampa 
Bay Water, FL. Steve served as 
construction manager for the DBO 
of a $144M, 66-mgd Surface WTP 
and Alkalinity Adjustment Facility with 
CDM Smith serving as designer/EOR. 
Design was notably completed in only 
six months from NTP.

	■ Large-scale pilot testing for better 
finished-water quality, improved 
process reliability, and reduced 
treatment costs

	■ ACTIFLO® ballasted flocculation/
high-rate sedimentation with 
ozonation

	■ Eight deep-bed biologically active 
filters with activated carbon and 
sand dual media

DBO of Piney Point Phosphate 
Mine Actiflo Water Treatment, 
Palmetto, FL. Steve provided design 
management, EPC procurement, and 
construction execution of $52M in 
DB improvements to the clarification 
system to treat 1 billion gallons of 
acidic waste process water.

	■ Dual-stage liming with ammonia 
air-stripping

	■ Two ACTIFLO® High-Rate 
clarification systems

	■ Chemical, coagulation, and 
additional frac tanks

CMAR of Surface WTP, San Jacinto 
River Authority, Conroe, TX. Steve 
served as construction manager for 
the CMAR construction of a 30-
mgd, $191M surface WTP, providing 
coordination, inspection, and 
management services with multiple 
engineering firms.

	■ Chemical pretreatment and solids 
handling system

	■ MF membrane and GAC 
treatment building

	■ Finished water storage tank

	■ High-service pumping station

	■ Finished water transmission main

Steve Solters
Construction Manager

Steve is a 43-year veteran Florida construction manager who has served 
as project manager and/or construction manager for more than $2.5B in 
collaboratively delivered construction costs, including more than $600M in 
constructed costs for large design-build projects completed in the Southeast.

As construction manager, Steve will manage all aspects of construction, including 
final acceptance, start-up, and commissioning services.

Relevant Experience

Years of Experience
43 Years

Education
Coursework, Real Estate and 
Construction Technology

Value to District

Steve’s brings to the City’s project 
a deep-rooted background in 
plant construction and all facets of 
alternative project delivery. What’s 
more, his local experience keeps 
him abreast of current market 
pricing as well as future trends, 
knowledge that is critical when 
providing project budgets and 
design value engineering. 



3. Organization and Team Information

 14

Lower Poplar and Rocky Creek 
WRF Upgrades, Macon, GA. 
Design-build, $36.3 million. Haskell 
was selected for the upgrades to the 
water reclamation facility, including an 
influent channel screen replacement, 
new grit removal system, solids 
dewatering equipment replacement 
and building renovation, bioreactor 
aerator motor replacement and 
sodium bisulfite feed system repair 
chlorine analyzer replacement. Chris 
was the safety manager.

NCL Cruise Terminal B, PortMiami, 
FL. Design-build/CMAR, $200 
million, 166,500 SF. The project 
included operations, circulation 
systems, passenger boarding 
connections, site development, 
wharf and waterside improvements, 
intermodal areas, ancillary roadways, 
baggage handling, parking facilities, 
restrooms, wayfinding, landscaping 
and irrigation, operational and security 
enhancements, access control and all 
related infrastructure. Chris was the 
safety manager.

Boynton Beach City Hall/Library 
and Central Energy Plant, Boynton 
Beach, FL. Design-build, $55 million, 
102,000 SF. Redevelopment of city 

blocks in downtown Boynton Beach 
including all new utilities, roads, 
parks, playgrounds, amphitheater 
and associated amenities. As a 
component of this redevelopment, 
Haskell constructed the new City Hall/
Library Building and 2,700 ton Central 
Energy Plant (CEP). Chris was the 
safety manager.

Miami Dade College Medical 
Campus Parking Garage, Miami, 
FL. Design-build, $29.1 million, 
518,042 SF, 1,554 space parking 
structure that replaces the existing 
surface parking lot as well as the 
potential construction of an overhead 
pedestrian bridge linking the new 
parking structure to the main campus.
Chris was the safety manager.

L3Harris Building 25B, Palm Bay, 
FL. Design-build, $7.2 million, 21,900 
SF. Secure high bay testing and 
research facility with accompanying 
offices and lab spaces. The scope 
of work included tilt-up exterior 
walls, a single-ply roof system and 
mechanical, fire protection and 
electrical systems. Chris was the 
safety manager.

Christopher Bunch, CHST, CSP
QA/QC Safety

Chris has over 12 years of safety management experience in various markets 
including water, municipal, education, aerospace and aviation, maritime and 
manufacturing.

As QA/QC Safety Manager Chris is responsible for safety and health performance 
of construction operations. He is instrumental in establishing rules and 
programs designed to promote safety and to make these rules and programs 
known to all construction employees. He makes necessary safety training and 
materials available, including first-aid training and certification for on-site project 
management. He conducts periodic inspections of all job sites, maintains records 
and continually monitors all aspects of the safety program for effectiveness.

Relevant Experience

Years of Experience
12 Years

Professional Credentials
OSHA 30-Hour Training

CPR and First Aid 

Certified Health and Safety Technician 

Certified Safety Professional 

Education
BA; Political Science, Hobart and 
William Smith College

Value to District

Chris is instrumental in establishing 
rules and programs designed to 
promote safety and to make these 
rules and programs known to all 
construction employees.



3. Organization and Team Information

 15

Boynton Beach Town Square, 
Boynton Beach, FL. $78 Million in 
tax-exempt financing, 176,000 SF. 
Redevelopment of city blocks in 
downtown Boynton Beach including all 
new utilities, roads, parks, playgrounds, 
amphitheater and associated amenities. 
As a component of this redevelopment, 
Haskell constructed the new City Hall/
Library Building and 2,700 ton District 
Energy Plant. CFP3 also financed the 
Police Station and Fire Station part of 
the Town Square project.

Riverside County Libraries in 
Menifee, French Valley and Desert 
Hot Springs, CA. $42 Million in tax-
exempt financing, 75,000 SF. CFP3 
was involved in the financing, design 
and construction, and continues to 
be involved in the operation and 
maintenance for this project which 
leveraged buying efficiencies and 
development expertise of a turnkey 
P3 development team to get all three 
libraries done at once, in 18 months. 
The project was completed in April of 
2021.

The Palladium Energy Center, 
Carmel, IN. Sale/Leaseback; 
$16,300,000 in tax-exempt financing. 
The City of Carmel ran out of money 
to finish the restoration of the historic 
Palladium Dramatic Arts center. 
CFP3 purchased the Energy Center 

that heated and cooled the Arts 
Center to provide the cash to finish 
the restoration. The City paid off the 
outstanding Certificates of Participation 